THE COLEMAN COMPANY, INC.
Camping Trailer Division
P O. Box 111
Somerset, Pa. 15501




1981 - 1982

Miscellaneous .
PARTS LIST Folding Pick-Up Camper
' GAS_BOTTLE |
MISCELLANEOUS REFAIR PARID 4770F592 Gas Bottle (20 ibs) 1620, 1520
PART NO. DESCRIPTION 47%8-792 Gas Bottle (10 Ibs) 1621, 1521

ASS1ST HANDLE FIRE EXTINGUISHER
T ARLAEAT A, 4737-555 Fire Extinguisher

4748-0501 Assist Handle
Needs two 1103E1008 Screws 4737-194 Fire Ext. Mounting Brackets
4737-419 Recessed Mount

BUMPER WHITE KEY
4737-321 White Bumper, x2 Screen Door ——Z%SS B K M2
BUTTERFLY CATCH LASHING Tioor
101561036 Screw AT ashing Hoo ables, Bed Hinge
1202B026  Washer, x3 8~244 Colonial White Enamel, 16 oz. can
CANVAS RETAINER STRAPS 8AZ43 Choc Brown Enamel, 16 oz. Spray can
4724A3%95 Canvas Retainer Strap, 30" Long 4714-0091 Chocolate Brown Enamelin Quart cans
4724A394 Canvas Retainer Strap, 12" Long ) for use in Spray guns
PARTS PACKAGES
C‘Z;1X§;§S1Fé%i eter FiLl Wit 47388665 Parts Package, 1621, 1521
Ty Warer Fill, Whive 47380615  Parts Package, 1620, 1621
4714-0481 Cap & Strap for City Fill o PIGTAIL
COOLER 473886321 Pigtail
5257A709 Cooler PUMP. WATER
DECALS AND TﬁlM TA?E " 4734-0161 Hand Pump & Faucet Ass'y
4748A049  "Maverick" Name Decal, 1521, 1621 4714-0461 Faucet Pump Repair Kit, (Gaskets)
4738C298 "Wrangler"™ Name Decal, 1520, 1620 4714-2531 Pump Botfom Cap Repair’KiT
4733D461 "Coleman' Name Decal, Brown,Border- SEALS-—See a@lso Parts Diagrams —
less, used Rear Panels N NGE T :
4748-221 "Coleman" Name Decal, White, Border- 406-00-000-97 f?veS?Zé% igezggffggogiguzgpéed
less, used Side Panels . .
R 2 ; . Note: ©Glue with 3M contact
4714"642‘ Tt‘lm Tape, 4" W\def RUS*‘, Whl“f‘?, Adhesive, caulk with rubber sealan:
gg?g”ég?'IiéEUST Strip 4738-2391 Door Seal, M2 (24" Long) i
4714-276 i Vi s
4748-185 Trim Tape, Curved, Side Panels 2761 géixi?‘iwol2Z;TEXTrUS(on (Arrowhead
Color same as above SEALANT b
§1os0us ater becal, 4737-283 Sealant, White, Tube, 11.5 oz.
5 veca 4737-269 Sealant, Black, Tube, 11.5 0z.
4748-112 Open Decal, Choc. Br.--Used Galley NOTE: SHELF LIFE 1S 60 DAYS
4734-396 Warning Decal "Not safe to use stove STUD - ~
for heating ...." TT4730A354 Stud
4738-430 Decal (Gravity Decal TABLES—See also Indox
DRAIN SPOUT
4734R0681 Drain Spout,Complete, 3/4" Barb i;;gg?gg} $:g:2’ 125?’ :gg?
4714-0021 Drain_Spouf Cap W/Plastic Cap TIE-DOWN BRACKET AGSS'Y--See also Accy's.
DRY_KLEAN PAD : 4738-4891 Tie-Down Bracketf Ass'y
4714-217 Dry Klean Pad (Canvas) VELCRD
EXTENSION HARNESS e .
435-00~000~
4723A577 Extension Harness (Part of 472385581) 35700 OOOmgin¥§éch ifg‘gé U??k; S:rt—?gng,b
DRAPES --1520, 1521, 1620, 1621 the FOOT g Y1 backmmooid by
4723D5851 Drapes, Front, Bottom Window, 1520 Horizon+;’ Rear. x2, 25 3/8"
472305861 Drapes, Rear, 1520 Horizontal Fron; x% 74 3/4"
4723A6571 Drapes, Front, Top Window, 1520 . Vertical Rea 4’ 29’1/8"
4724-73%61 Rear Curtain Ass'y, 1521 (lower Door) 3 r X%,
47236431 Drapes, Rear, 1521 (Screen Door) 4748-105 Velcro Table Strap, Purchased
4723A6451 Drapes, Front, 1521 4724A%94 Canvas Retainer Strap, Short, 12"
NOTE: 1520 & 1521 Drapes were made of 4724A395 Canvas Retainer Strap, long, 30"
rust fiberglass material, with WIRE HARNESS
Quail Color Russet Olefin Trim. 4738A631 Wire Harness-—-Connects to Pigtall

4723E5851 Drapes, Front, Bottom Window, 1620

4723E5861 Drapes, Rear, 1620

4723B6571 Drapes, Front, Top Window, 1620

472386451 Drapes, Front, 1621

4723B6431 Drapes, Rear, Sceen Door, 1621

4724A7361 Drapes, Rear, Lower Door, 1621

' NOTE: 1620 & 1621 Drapes were made p
of Dark Rust Polyester Knit [
with Quail Color Russet
Olefin Trim.

ELBOW
4748-117 Elbow--Water System, Outside




TABLE OF CONTENTS

—
£

DESCRIPTION PAGE NO. DESCRIPTION PAGE NO.
Accessories . . . ¢ . . . e 4 . . . 7 Miscel laneous Repair Parts. 2
Accessory Repair Parts. . . . . 7 Nuts., . . . . . . . . 26
Back Rest & Back Rest Covers. . 9 Panels, Front Body. 8& 9
Bed Assembly, 1621, 1521. . . . 21 Panels, Rear Body . 10 & 11
Bed Assembly, 1620, 1520. . . . . 22 & 23 Paint . e e e e e e e e e e . 2
Bolts, Small. . . . . . . . .. 26 Parts LisT, Less Panels, Wrangler . 6& 7
Cabinet Assembly, 1621, 1521. . . 5 Parts List, Less Panels, Maverick . 4& 5
Cabinet Assembly, 1620, 1520. . . 23 Pumps, Water. 2
Canvas Bed Support Assembly . . . 23 Parts Packages. e e e e e e e 15
Caps, City Fill & Drain Spout . 8 Parts not Shown--See Miscellaneous. . 2
Color Information--Maverick . . 5 Rivets. . . . . .. .. .. 25
Color Information--Wrangler . . . . 7 Screen Door Assemblies. . . . . . . 12 & 13
Cook Stoves . . . « ¢ ¢ o « o o & . 14 Screws. . . . . . . 26
Cooler. . . . « & v o v « o . . . 19 Sealant . . . . . 2
Crank & Sprocket Assemblies . . . 20 Seals . . « . . . . . o . .. 2
Cushions & Cushion Covers . . - 9 Seat Assemblies, 1620, 1520 . . 10
Decals & Trim Tape. . . « . . . . 2 Seat Back Assemblies, 1620, 1520. . 10
Door Ass'y. . . . . . . . . . 12 & 13 Specifications, Maverick. . 5
Drain System. . . . . . . . .. 18 Specifications, Wrangler. . 7
Drapes. . . . o« « &+ v o ¢ o« . . . 2 Sprocket Assembiy--Crank. . . . . 20
Fioor Plan, Maverick. . . . . . .. 4 Stoves, Cook., . « . . . . . . . .
Floor Plan, Wrangler. . . . . . . 6 Top Assemblies. . ., . . . . . . 27
Furnace, ST200. . . . . . . . ... 24 & 25 Table . . . . . . . . . . . . . 15
Galley Assemblies , ., . ., | . 16 & 17  Trim Tape & Decais. . . . . . . 24 8
Gas Systems. e e . 15 Water System. . . . . . . . . . . 18
Lift . Assembly . . . . « . . . . . 19 Whiffletree & Related Parts . . . . 20
Mattress & Mattress Covers. . . . . 9 Wrangler, Less Panels, 1620, 1520 . 6& 7
Maverick, Less Panels, 1621, 1521 . 44 5 ' :
SYMBOLS USED IN THIS CATALOG
"x2" -~ |fems showing "x2" etc. indicate they are used times two on the assembly. They are sold one

to a package.

"M4!" -~ Jtems marked "M4" etc. indicate they are packed four to a package and are shipped only in

packages of four.

NOTE :
the factory.

They are priced per unit.

All seven digit numbers are not Sales Stock items and may take slightly longer to obtain from

WHEN ORDERING REPAIR PARTS, PLEASE NOTE:

To expedite your repair orders, please order by Coleman Part Number and the Description shown in this

Parts Catalog.

If unable to find the part in this catalog, please state the Mode! Number and Serial

Number of the trailer, describe the part, state where it is used, and if necessary, state if on
curbside, roadside, front, or rear of trailer.

Nuts, Bolts, Rivets, and Screws are shown in the back part of the catalog, in a table.

The table

shows the size and kind of [tem In order that you may purchase them at your loca! hardware store.

NOTE: We no longer accept the return for credit of nuts, bolts, and screws because of the restocking
cost against the cost of the jtem.

THE COLEMAN COMPANY, INC,
Camping Trailer Division

P. 0. Box 111
Somerset,

FORM NO. 50B 3/82

Pa.

15501

Printed in U.S.A



Maverick
Less Front & Rear Panels

- 1981 - 1982
PARTS LIST

Folding Pick-Up Camper

Storage Comp.  Sink Gas Range

.22V x 31 !
Dinette Table\ @ {:} QE
*SEE INDEX FOR PAGE |
SHOW ING PARTS BREAKDOWN. 42" x 71" 42" x 71"
: Double Bed —i—— et Double Bed
14" x 60" 14" x 607
e Bench Seat Bench Seat
Heater: , BTU
Stiding Side Windows W/Screens .
Mechanical Jacks Storage Comp.”‘/
Boat Rack .
li \
Optional 3-Way 10 Lb. LP Botile
Gasg Furnace Cooler

and Regulator




Folding Pick-Up Camper

1981 - 1982
PARTS LIST

, Maverick
Less Front & Rear Panels

PARTS L1ST--1621, 1521, MAVERICK PICK-UP CAMPER

CODE  PART NO. DESCRIPTION

4738A760 MAVERICK, 1521
4738B760 MAVERICK, 1621
COLOR AND SPECIFICATIONS

1 4726A5081 Bed Canvas Ass'y, Left

2 1T4738-795 Bed Assembliy, Curbside
*4723-6911 Window Cushion, Bed
(35 9/16"x194"x3™M)
*¥4723A0111 Window Cushion Cover, Bed
-*4723A6251 Bed Mattress (72"x24%x3")
*4723A0071 Bed Matitress Cover

3 4738-6921 Upper Canvas Support Ass'y
4738~-2781 Lower Canvas Support Ass'y

4 4748A0341 Outer Panel, Roadside (Wood)
4748A0351 OQuter Panel, Roadside (Center)
*4748A041 Outer Panel, Curbside (Wood)
*473%8A964 Outer Panel, Curbside (Center)
*¥4738-260 Screw

5 4738A969 Bench, Roadside

6 tFront Body Panel--See Index for Parts
Diagram.

7 T4738A777 Galley, 1521, Early 1621
+4738B777 Galley, Late 1621

8 4726A5071 Canvas, Front Window Ass'y
*1225U356  Zipper, x2 ‘

9 *4726-5201 Front Top Seal, Left, x2

10 4738A7741 Pick-up Camper Top

11 4738A7901 Screen Door Ass'y

12 4748-158 Seat Front, Short (Curbside)
*¥4738A962 Seat Front, Short (Roadside)
*¥4738-683 Bench Door Ass'y
*¥4738-260 Screw, %10

13 4738A968 Bench, Curbside

14 4726A5091 Bed Canvas Ass'y, Right

15 T4738A780 Bed Ass'y, Roadside
*¥4723-6911 Window Cushion, Bed

(35 9/16"'x194"x3")
*¥4723A0111 Window Cushion Cover, Bed
*4723A6251 Bed Mattress (72"x24"x3")
*4723A0071 Bed Mattress Cover

COLOR:

Exterior: Colonial White & Chocolate Brown
interior: Distressed Elm Paneling

Bed Cushions: Quail Color Russet (Solid)
Set Cushions: Quanta Color Russet (Pattern)

SPECIFICATIONS
Length: Closed 85"; Opened 854"
Width: Closed 66"; Opened 1214"
Height: Closed 52"; Opened 79"
Weight: 730 lbs (Dry)

Insulated Roof & Side Walls

7/8" Tubular Steel Framework

ATl Aluminum Skin

City Water Hook-Up

All Viny!l Floor Covering

Full Length Screen Door

Lift System

12-Volt Ceiling Light

Sink With Five-Gallon Water Tank
Outside Water Drain

Fire Extinguisher

LP-Gas Bottle and Regulator (10 i{bs)

Cooler: 68 Quarts

Range: Two~Burner

Roof Vent: 24" x 14"

Bed Size: 42" x 7147
Cushions: 3" Thick

Table: 224" x 3147

Water Tank: Five-Gallon
Windows: Two Side Windows

Sleeping Capacity: 4 Adults

CABINET ASSEMBLY, 4738A779, 1621, 1521

16 4758A779 Cabinet Ass'y, Tall
17 4738-794 Bench Front Ass'y, Curbside
4738A781 Bench Front Ass'y, Roadside
*4738-683 Bench Door Ass'y
18  14738A7761 Door Ass'y

Note: Parts Diagram not available.

CODE  PART NO, DESCRIPTION

1 4738A951 Cabinet Top (23 15/16"x144™)
1114B1020 Screws, x4

19 14738~7881 Door Ass'y, Gas Bottle Compart.

20 14738A8501 Body Panel, Curbside Rear

2 4720A0721 Cooler Clips, M2,
110380608 Screw, x2 each Clip

21 1473884591 Panel, Skin, Center Rear

3 4748-105 Velcro Table Strap

22 _14738A8511 Panel, Skin, Roadside Rear

23 4748A0321 Cabinet Side Panel, Roadside
*¥4748A033 Cabinet Side Panel, Curbside
*¥1103E1008 Screw

24 4738A769 Floor Ass'y
*4738A899 Floor Covering, Linoleum Only

25 *4726A5191 Rear Top Seal, Right
*4726-5221 Rear Top Seal, Left

*Parts not shown on Parts Diagram.
tSee index for page showing Parts Diagram.

4 4738R956 Cabinet Side, Large
4738A957 Cabinet Side, Small
4748-099 Table Channel
4739-290 Screw Cap, x3
1103B0808 Screw, x3
4739-291 Screw Washer, x3

4738A955 Cabinet Front

Oy [W»

4748A054 Cabinet Angle, x2
4733-060 Rivet, x3 each angle

4748-248 Qutside Corner

4748-249 Qutside Corner Moulding

4748-244  Shelf

OOl

4738A771 Bottom Cabinet Door Ass'y
4738A770 Top Cabinet Door Ass'y
4738-308 Screw, x4

11 4733-6391 Latch Package
1103B0806. Screw, x!

12 4739A050 Door Pull, Antique Brass
102280812 Screw ' :

13 4739A051 Hinge, Antique Brass
4739-052  Screw, x3 each Hinge




Wrangler

i - 1981 - 1982
Less Fromt & Rear Panels

PARTS LIST Folding Pick-Up Camper
i

‘ 2-Burner
Storage Comp. Sink Gas Range Storage Comp.
/

wloTke

//
~
)

- »
Siiding Front Window

% SEE INDEX FOR ' ! ! Storage
A : 24" x 32" ‘ ( ] | Compartments
Pig? Ssgggf\ll\iG Dinette Table : ‘ :
EOWN i | tl ? ’ 44" x 88"
. — i -
Double Beds : | Double Beds
16" x 52" | |
Bench Seats L i 16" x 527
! ! Bench Seats
“Heater: 12,000 BIU ] !

Mechanical Jacks Optional
Canopy Storage Comp. / Gas Furnace
Boat Rack £
7 TN
' 3-Way Cooler 20 ib. Gas Tank

and Regulator

6



i
&

Folding Pick-Up Camper

§ 1981 - 1982
PARTS LIST

Wrangler
Less Front & Rear Panels

PARTS LIST 1520, 1620, WRANGLER

CODE  PART NO. DESCRIPTION

1 472385581 Side Canvas Ass'y, Left

14738C640 Bed Ass'y, Roadside

4738C700 WRANGLER, 1520
4738D700 WRANGLER, 1620
COLOR AND SPECIFICATIONS

COLOR:

4738A8241 Outer Skin,lower, R,S.

& C.8§.
4738A8251 Outer Skin,Upper, R.S. & C.S.

4738B606 Lid Ass'y

4738A444 Bed Support, Small, x2

IOV S TN

4738B437 Front Side Wall Panel, Right
*4738B438 Front Side Wall Panel, Left
*¥4738B436  Front Window Wall Panel

8  14738B649 Calley Ass'y, late 1620

14738A649 Galley Ass'y, 1520, Early 1620

9 472385551 Front Canvas Ass'y

10 4723~6191 Rear Top Seal, x2
¥4723-6561 Front Top Seal, x2

1 1473886101 Screen Door Ass'y

12 14738C6241 Pick=Up Camper Top

13 4723A6181 Side Canvas Ass'y, Right
%¥47200402 Lashing Hook, x4
*¥4733-413 Tek Screw, x1 each Hook

14 4738~-305 Seat Back Hinge, %3
*1103£1008 Screw, x4 each Hinge

15 4738-678 Bench Back Panel Ass'y, Left
*¥4738-676 Bench Back Panel, Right

16  14738C639 Bed Ass'y, Curbside

17 +4738B611 Seat Back Ass'y, Curbside
*14738B612 Seat Back Ass'y, Roadside

18 147388416 Right Rear Body Panel (Skin)

19 4738A440 Dinette Bottom, x2--Used on
both roadside & curbside

20 14738B614 Cabinet Ass'y, Curbside

21 T4738B6161 Door Ass'y

22 4748A434 Threshold

23 4738-4151 Left Rear Panel, Skin

24 4738B414 Roadside Panel (Rear)
*¥4738B413 Curbside Panel (Rear)

Exterior: Colonial White & Chocolate Brown
Inferior: Distressed Elm Paneling

Bed Cushions: Quail Color Russet (Solid)
Seat Cushions: Quanta Color Russet (Pattern)

SPECIFICATIONS:

Length: Closed 96"; Opened 96"
Width:  Closed 80"; Opened 140"
Height: Closed 52"; Opened 76"
Weight: 900 Ibs (Dry)

Insulated Roof & Side Walls

7/8" Tubular Steel Framework

Abl Aluminum Skin

City Water Hook-Up

Al Viny!l Floor Covering

Full Length Screen Door

Lift System

12-Volt Ceiling Light

Sink with Five-Gallon Water Tank
Outside Water Drain

Fire Extinguisher

LP-Gas Bottle and Regulator (20 Ibs)

Cooler: 68 Quarts

Range:  Two-Burner

Roof Vent: 24" x 14"
Bed Size: 44" x 320
Cushions: 3" Thick
Table: 24" % 32"

Water Tank: 5 Gallon
Windows: Two Side Windows with Screens

Steeping Capacity: 4 Adults

25 14738A604 Dinette Seat Ass'y, Curbside
*+4738A605 Dinette Seat Ass'y, Roadside

26 t4738B613 Cabinet Ass'y, Roadside

27 _*t4738-6741 Lift Ass'y

ACCESSORIES CONTINUED

WINDOWS

28 +%4723C5671 Cushion Ass'y, Cabinet
+¥4723C6511 Cushion Cover, Cabinet

+*¥4723C5661 Back Rest Ass'y, 1520, 1620
+%4723C6501 Back Rest Cover

¥Parts not shown on Parts Diagram.

tSee index for page showing Parts Diagram or a
Parts List.

+See Index for page showing Colors and Sizes.

ACCESSORTIES

BOAT_RACK
4738-6561 Boat Rack, 1520, 1620

CANOPY
4724C7001 Self-Storing Canopy, 1520, 1620
4738-6511 Canopy Extension Kit, 1520, 1620

COOLER
5257A709 3-Way Cooler--1520, 1620,1521,1621

FURNACE
4737C6921 ST-200, 12,000 btu, P.L. (4312B)
4738A6551 Furnace Installation Kit,1620,1621

473806541 Jack Set (3 Jacks to set)--1520,1620
4738A6641 Jack Set (3 Jacks to set)--1521,1621
4738C8301 Jack Mounting Pkg~-all models

4738~-4991 Sliding Front Window, 1520, 1620

TIE-DOWN KITS

4738~6071 Frame Tie Down Adapter Kit, 1520
4738-6031 Stake Pocket Type Tie-Down, 1520, 1620
4738~6941 Web Strap Tie-Down Kit, 1521, 1621

STRIPE KITS

4738-6501 Stripe Kit, Blue
4738-6441 Stripe Kit, Red
4738-6471 Stripe Kit, Yellow

NOTE: Each kit contains: 4 1/2 pieces of trim
tape. One piece is four pattern design.
44 3/8" per piece.

ACCESSORY REPATR- - Canopy--4724C7001

4724C657 Canopy Only

4757A425 End Caps—~Canopy End
4737-1451 Canopy Support.

4757-5971 Canopy Pole Ass'y, x2
8470-174 Red Cap, Lower Canopy Pole
4714-5491 Lock Adj. Pkg. (Canopy Poles)
4714-3331 Poly Rope (Singel Pack)
4724-3931 Rope AdJuster, x2

4724-255 Hook Stake,plastic, 12"
4720A2361 Support Rod & Pal Nut
4737-320 Tek Screw, Canopy

1201E733  Pal Nut, x2

] T10T7BOAOAE Serow w2 ~m Bal Mok



Front Panel, Wrangler

Cﬁps; ?Tim

Tape

198?-?982 T8,
PARTS LIST Folding Pick-Up Camper

FRONT BODY PANELS, 1520, 1620

CODE

PART NO.

DESCRIPTION

1

4738-481

Trim Strip, Vertical

2

4738-479
®4738-260

Trim Strip, Horizontal
Screw, #9 Tek, Brown x2

3

4738A4171
*4734B294

Top Front Panel (Upper Skin)
Low Voltage Decal

4738A422

Trim Strip,Vert., R.S. Front

4738B438
#4748-126
*1103E1008

Front Wall Panel, Left
Utitity Plate Cover (Metal)
Screw, x2

4738B451

Window Trim, Top & Botiom

4738A421

%435.-00~-000-83 Velcro Strip Hook, 74 3/4"

Body Trim, Top Front

Dark Brown, x|

4738B450

Window Trim, Side xZ

4738B436

Front Window Paneling

- 4738B437
*4738A299

Front Side Paneil, Right
Floor Moulding

4738BRA23

Vertical Trim x2 C.S. Frt. &
R.S. Rear

473%8-4191
¥4733-411

Bed La%ch, x2 on Front
Tek Screw, x2 each Latch

4714-2521
*4738A461

*4737-255
#4714~0481

#1218~352

City Water Fill, Metal, White
Foam Gasket

Tek Screw, x3 #8-18 x 5/8"
Cap & Plastic Strap

Elbow

14

4734A0681
*4737-255
*4714-0021
*4738A460

Drain Spout, Complete 3/4" Barb
Tek Screw, x2

Drain Spout Cap W/Plas. Strap
Foam Gasket

15

4738A4521
*#4737-255
*4738-400
*¥4738-396

Front Window

Tek Screw, x32

Window Screw Cover x2, Short
Screw Cover x2, long

16

4738-481
*4738-479

Trim Strip, Vertical x2
Trim Strip Angle-Same As Code 2

17

4738A4181
*4738~260

Lower Front Body Panel Skin
Tek Screw, #8, Brown

18

4738~482
*4738-260

Trim Strip, Bottom
Tek Screw, #8, Brown xo

CODE  PART NO. DESCRIPTION

19 #435-00-000~83 1" Velcro Strip, Hook,
Dark Brown--Sold per Foot--
Order nearest Footage
Horiz. Fri. x1--74 3/4"
20 ¥4738-260 Tek Screw, #8 Brown--Used to
install most of the Trim Strips
NOTE: Body Trim Strips are made of Aluminum.

*¥Part+s not shown on Parts Diagram.

VE

CITY FILL CAP & STRAP
4714-0481 for 4714-2521

City Fill

DRAIN SPOUT CAP
4714-0021 for
4734R0681. Drain

4714-6421 TRIM TAPE
(435-00-000-96)

Rust ' |
Void ’
Brown

Void:

Rust




= 1981 - 1982 Front Panel, Maverick
Folding Pick-Up Camper PARTS LIST . Cushions, Etc.

FRONT BODY PANELS, 1621, 1521

CODE = PART NO. DESCRIPTION
1 4738A8561 Front Skin, Lower
2 4738A916 Right Front Corner Trim
*4738-260 Tek Screw, #8, Brown

3 4748B041 Curbside Outer Panel -
¥4738-260 Tek Screw #8, Brown, x8 o

4738A9931 Front Skin, Upper

4748-210 Trim Strip, Front

*¥406-00-000-92 Brown Vinyl Extrusion 4§§
\

A3 P

' *¥4733-411 Tek Screw, x19
- 6 4714-6421 Trim Tape, Sold per Foot
7 #4748A156 L-Molding, x4 -
*¥4738-260 Tek Screw #8, Brown, x5
8 4738B422 Body Trim, x2 -
*4738-260 Tek Screw, #8, Brown
*¥4748-229 Inner Body Corner
9 4738A973 Front Body Trim <::)

10 4738B423 Body Trim
*4738-260 Tek Screw, #8, Brown, x2
¥4748-229 Inner Body Corner, x2

11 4714~2521 City Water Fill, White
*4714-0481 City Fill Cap
*¥47%8A461 Gasket
*4737-255 Tek Screw, x3
¥4731-305 Clamp (on Hose to Gity Fill)
4732~4561 Barb Fitting

12 4734A0681 Drain Spout
*¥4738A460 Gasket (used on Drain Spouf)
*¥4737-255 Tek Screw, x2 (used on Drain)
¥4739~-108 Drain Hose Clamp

13 4734B294 Low Voltage Decal
14 4738A991 Left Front Corner Trim

*Parts not shown on Parts Diagram.

CUSHIONS , MATTRESS AESTS, AND COVERS--1521, 1621, 1520, 1620

CUSHIONS & MATTRESS, 1521, 1621 COVERS, 1521, 1621

PART NO. DESCRIPTION PART NO. DESCRIPTION

4723-6911 Window Cushion, Bed, 1521, 1521. . . . 4723A0111 Window Cushion Cover, Bed
COLOR: Quail Color Russet (Solid) SIZE: 35 9/16" x 19 1/2" x 3"

4723-6971 Seat Cushion, Left Front, 1521, 1621 . 4723A0101 Seat Cushion Cover, Left Front
COLOR: Quanta Color Russet (Pattern) : SIZE: 17" x 19" x 3"

4723-6961 Seat Cushion, Rgt Rear,Sm. 1521, 1621. 4723A0081 Seat Cushion Cover, Right Rear, Sm.
COLOR: Quanta Color Russet (Pattern) SIZE. 15" x 19" x 3"

4723-6981 Seat Cushion, lLarge x2, 1521,1621. . . 4723A0091 Seat Cushion Cover, Large x2
COLOR: Quanta Color Russet (Pattern) SIZE: 54" x 19" x 3"

472376251 Bed Mattress, 1521, 1621 . . . . . . . 4723A0071 Bed Mattress Cover
COLOR: Quail Color Russet (Solid) SIZE: 2™ x 24" x 3"

,,CUSHJONS & BACK RESTS, 1520, 1620 COVERS, 1520, 1620
. 5631 Bed Cushion, Top, 19520, 1620 . . . . . 4723C6541 Bed Cushion Cover, Top

COLOR Quail Color Russet (Solid) SIZE: 884" x 447 x 3"

4723C5641 Bed Cushion, Side, x2, 1520, 1620, . . 472306531 Bed CUShIOH Cover, Side, x2
COLOR: Quail Color Russet (Solid) SIZE: 20%™ x 134" x 3"

472305621 Bed Cushion, Bottom, 1520, 1620. . . . 472306551 Bed Cushion Cover, Bottom
COLOR: Quail Color Russet (Solid) SIZE: 881" x 9 3/4" x 3"

472305651 Bed Cushion, Window, 1520, 1620. , . . 472306521 Bed Cushion Cover, Window
COLOR: Quail Color Russet (Solid) SIZE: 48" x 134" x 3"

4723C5671 Seat Cushion, 1520, 1620 . . . . . . . 4723C6511 Seat Cushion Cover
COLOR:; Quanta Color Russet (Pattern) SIZE: 414" x 154" x 3"

4723C5661 Back Rest, 1520, 1620 4723C6501 Back Rest Cover
COLOR: Quanta Color Russet (Pattern) SIZE: 504" x 154" x 3"




Rear Body ?@ne]sé - 1981 - 1982
Seaf Assys ! PARTS LIST

REAR BODY PANELS, 1520, 1620

CODE PART NO. DESCRIPTION
1 4738A484 Corner Trim, Left
¥4738-260 Screw, x5
2 4738A477 Trim Strip, Horizontal, Lower
3 4738A427 Body Trim, Vertical
4 4738C298 "Wrangler'" Name Decal
4733D461 "Coleman"™ Name Decal
4714~6421 Trim Tape-—Sold by Foof
5 4738-4191 Bed Latch
6 4738A439 Rear Wall Panel, Left & Right
*¥4733-451 Bracket, xZ
¥4723-5781 Strap Ass'y, x2
*¥4733-413 Tek Screw, xZ
7 4738A425 Body Trim, Horizontal Top
9 4748-0501 Assist Handle
8 47%8A411 Bulkhead Cap, x2
i *¥4738-260 Screw, x4
10 4738A439 Rear Wall Panel, Left & Right
*¥4738A493 Toe Moulding
1 4738B424 Body Trim, Top, L. R.
*¥435-00-000-83 Velcro Strip, Heok, Black
12 4738A423 Body Trim,x2,Lft. Rr, Rat Frit.
13 4738B416 Right Rear Body Panel ’
14 473%8A476 Trim Strip, €. S. Rear
15 4738A485 Trim Strip, Vertical, C., S, 8
16 4738A634 Door & Jamb Ass'y f
17 4738A6371 Gas Bottle Compartment Door f
*¥4730E213 Gas Decal N
18 4738A633% Gas Bottle Box Ass'y
19 4738A431 Door Jamb, Right
*#1203-897 Rivel, x5
20 4738A459 Panel Filler
21 4738A43%2 Door Jamb, lLeft
22 4738-412 Rear Trim Angle
23 4738-4151 Left Rear Body Panel, Skin
*Part+s not shown on Parts Diagram.
SEAT ASS'Y, CURBSIDE, 4738A604, 1520,1620 SEAT ASS'Y, ROADSIDE, 4738A605, 1520 1620
Note: Parts Diagram not available Note: Parts Diagram not available
CODE PART NO. DESCRIPTION CODE PART NO. DESCRIPTION
1 4738A446 Dinette Seat Panel, Long 1 4738A449 Dinette Seat Panel, Long
7  47%8A445 Dinette Seat Frt Panel, Sh. 2 4738A445 TDinette Seat Panel, Short
3 4738A447 Seat Divider 3 4738A447 Seat Divider
I~ 4738A448 Seat Floor Trim 4 4738AR448  Seat Floor Trim
5 4738A433 Seat Support 5 4738A433 Seat Support
1202B269 Washer, x9 1202B269 Washer, x9
4734-186 Brown Rivet, x9 ) 4734-186 Rivet, x9
& 4738KR393 Seat Lid, End 6 4738A393 Seat Lid, End
1103E1008 Screw, #10-1/2" 1103B1008 Screw, #10-1/2"
o3 = R 2 =
! ﬂgz_igg gggt?’(;é %ggg;%ngu}ﬁggket SEAT BACK ASS'Y, RIGHT, 47388611, 1520, 1620
from Back Side) SEAT BACK ASS'Y, LEFT, 4738B612, 1520,1620
8 i;g;Bgég %ggﬁzi?dxﬁount Note: Parts Diagram not available
5 4734-186 Rivet CODE PART NO. DESCRIPTION
4737 222 LTS Extlnggésher 1 4738A303 Seat Back (Chocolate Brown)
SEAT BACK ASS'Y, RIGHT, 47388611, 1520,1620 Z A4738-305 "Seat Back Hinge, x3
SEAT BACK ASS'Y, LEFT, 47388612, 1520,1620 1103E1008 Screw, x4 per hinge
— = > e 3 4738-306 Seat Support Chain
Note The difference is that the chain 1202B269 Washer, x1
and butterfly catch are located on 1203-886 Pop Rivet, x1
different sides of the seat back 4 4738-307 Back Rest Stiffener
assembly. 1103B1016 Screw, x4

10




Folding Pick-Up

Ao

lem

:
§
{

‘ 1981 - 1982
Camper PARTS LIST

Rear Body Panels
Maverick

OO,

REAR BODY PANELS, 1521, 1621

CODE PART NO. DESCRIPTION
i 47388982 Door Jamb -
2 4738B4591 Skin Panel, Center Rear(26"x4i")
3 4738A988 Corner Trim, Left Rear_
4 4748-208 Trim Strip, Rear Bottom,. 494"
*406-00-000~92 Brown Vinyl Extrusion
*4733-411 Screw, x13
¥4738-260 Screw, x2
5 4748-209 Trim Strip, Rear, x2
*¥406~00-000~92 Brown Vinyl Extrusion
¥4733%3-411 Screw, x4
*¥4738-260 Screw, x2
6 4738A8511 Skin Panel, Roadside Rear
(45 7/8" Long)

7 4714-6421 Frim Tape, Rust, Brown, Rust
53" Wide with 4" Beétween Stripes
Sold by the Foot

8 4738A319 Butterfly Catch
*1015E1036 Screw
*1202B026 Washer, x3
*¥1201B608  Nut, x2

9 4738B422 Front Body Trim, Short, x2

*4738-260 Tek Screw

*¥Parts not shown on Parts Diagram.

N

CODE  PART NO. DESCRIPTION

10 4738A974 Roadside Rear Body Trim.

11 4738B411 Bulkhead Cap -
*4738-260  Screw, x2 each Cap

12 4748~0501 Assist Handle

. *4733-413  Screw, x2

13 4738A975 Curbside Rear Body Trim

14 47388423 Body Trim, Short

15 4733D461  "Coleman™ Logo, Chocolate Brown

Borderless, 17 3/4" x 2 {/2"

16 4738A8501 Body Panel, Curbside Rear

17 4748A049 "Maverick Name Logo

18 4738-4891 Tie Down Bracket, x4
*4738-047° Nut (1/4 x 20) x4 each Tie Down
*1022B1614 Machine Screw, x4 each Tie Down.

19 4738A784 Gas Bottle Box Ass'y

20 4738A989 Rear Corner Trim

21 4738-786 Door Jamb Ass'y(G. Bottle Comp)
*¥4738-260  Screw, x12

22 4738-7881 Door Ass'y (Gas Bottle Gompart.)
*4730E213 LP Gas Decal

11




1981 - 1982
PARTS LIST Folding Pick-Up Camper

DOOR ASSEMBLIES
'MAVERICK

+DOOR ASSEMBLY, 4738A7761, 1521, 1621

CODE  PART NO. DESCRIPTION
1 4738A%14 Door Hinge
*¥1203B247 Rivet (Hinge to Door)
¥110381016 Screw, x9 (Hinge to Panel)
%406-00-250-06 Foam Tape, Adhesive (4'xz'")
Note: Ten-X used around door, top and
sides of window, and on door handle.
“4748-172 Deor Trim, Side & Bottom
4738A7761 Door Ass'y, Complete
¥1203~864 Rivet, x5
4 4738-2671 Lock & Key Ass'y
#4738A478 Decal (Passenger Caution)
- ¥322.330  Washer, x2
/ ¥4738=268 Spacer, xZ
o *¥1103E1010 Screw, x4
5 Back View of Code 9, 4738AZ252
6 4739-123 Chain Lock
¥1103E1010 Screw, x3 -
7 4741-604 Top Latch, x4
*¥473%-413 Screw, x4 each lLatch
" 8 4738A913 Door Trim (Top of Door)
*“ ~ *1200B440 Screw, x3
- *¥1203~-925 Accordian Rivet, x2
9 4738A252 Window
¥4741-821 Screw, x14 (Around Window In
Door)
*¥4748-171 Patent Decal
10 4738-660 Caution Decal
11 ¥4738-419 Latch (Screen Door fo Door)
*¥1103E1010 Screw, xZ
12 %4723%-101 Door Strap (1'" Webbing)
*¥4733-41% Tek Screw
*1202B026  Washer

ECEEEE e P P
NN

\..- T e e s S i 0 i

*¥Parts not shown on Parts Diagram.
tNOTE: Door Assemblies are shipped less Lock
Handle, Keys, & Bed Latch Ass'y.

SCREEN DOOR ASSEMBLY, 4738A7901, 1621, 1521

CODE  PART NO. DESCRIPTION
i 4720C3601 Screen Door Hinge
120%-863 Rivet
4748-227 7 Bracket
4715-317 Corner Gusset, x12
4730A354 Stud, x6 (holds curtains)
4738-2%91 Door Seal, M2 (vertical)
4738-609 Catch Ass'y, x2
1203864 Rivet, x2
47%8A246 Door Connector (Bottom of Door)
4738A%19 Butterfly Catch, xi
11928102  Tek Screw, x1
8 4748-232 Fixed Window Pane
4748-236 Window Frame (Top & Bottom)
4738A231 Window Frame, x2 (Side)
9 4748-233 Door Storage Hinge
10 406~00-000~-83 Seal Extrusion

Note: Parts Diagram not available.

W s HN N

~HO

12




DOOR ASSEMBLIES
 WRANGLER

g,
§ 1981 - 1982
F

Folding Pick-Up Campe PARTS LIST

TDOOR ASSEMBLY, 4738B6161, 1520,1620

CODE

PART NO.

DESCRIPTION

1

4738-2671
*4738-4881

Lock Handle & Key Package
Kevs, M2

Back View

of Code 1, 4738-2671

4738~268

Spacer for 4738-2671

2
3
4

4739-123
*¥1103B0814

Chain Latch (Not in Door Pkg.)
Screw, x3 chain latch

4738-4191
*4739~460

Bed Latch Ass'y
Screw, x2

4738A254

Window Trim, Side x2

4738-269
*4737A240

Door Curtain Track
Screw x7 {(#5x3/8" Black)

4738A253

Window Trim, Top & Bottom

4738A250

Door Trim

4738A256
NOTE:

Door Panel

Skin cannot be sold separately.

4738-251

Door Trim, Short

4738-257
*1103B1012

Door Hinge .
Screw x5 #10-3/4"-Hinge to Door

4738~398

Screw Cover, 13 5/8"--Top &
Bottom of {Window--

Use 4738-3951 Pkg. It contains
3 pieces 41 5/8" long.

4738-397

Screw Cover, 22 1/4"--Side of
Window-~Use 4738-3951 Pkg. It
contains 3 pieces 41 5/8" long.

4738-2521

Rear Door (Window

e e =

o
)
@

*¥1103B0814 Screw x18, #8-7/8"

*¥435-00-000-29 Putty
¥4738~-660 Jack Caut

Tape
on Decal

16 4738A478 Decal

(Passenger Caution)

17 4730A354

Stud (to hold curtain ties)

*¥1203-925

Canoe Rivet x2 (protects door)

*Not shown on parts diagram.
Door Assemblies are shipped less Lock

+NOTE:
Handle, Keys & Bed

Latch Ass'y.

Vi

SCREEN DOOR ASSEMBLY, 173886101, 1520, 1620

PARTS DIAGRAM NOT AVAILABLE

CODE PART NO. DESCRIPTION CODE  PART NO. DESCRIPTION

1 4748-100 Door STorage Hinge ASS'Y 12‘ 4738-2391 Door Seal Vertical
1203~-864 Rive’f, x4 ea. Hinge 13 375-00~000-49 Screen Cloth .
7 4720C3601 Screen Door Hinge 406-00-000~01 Screen Retainer (Vinyl)
1203-863 Rivet, x3lea. Hinge 406-00-000-83 Panel Seal (Extrusion)
3 4738-232 Fixed Window Panel, Fiberglass 406-00-000-84 Wea*he;,s*"ms(used on fj““/
4 4738A319 Butterfly|Catch : gz;igen‘m%w:s“es““o
1192B102 S ) .
5 4728_609 ggﬁfchc,';‘;‘;’ <7 (Door Botiom 406-00-000-85 Weather Strip-Between Wind.
1203-864 Rivet x2 i '
6 4738A246 -Door Connector (Bottom of Door)
1203~-864 Rivet )
7 4710-383 Spring x2
1203-855 Rivet, x1|per Spring 4730A354
8 4710-381 Window Logk, Left hass Stud
4710-382 Window Lock, Right -’{J
9 4730A354 Stud x3
10 4710-379 Hinge Corner Alum x2 (Sc Win.)
1203-863 Rivet x3 ea. Hinge
11 4738-241 Sltiding Window Panel

i2




Stoves

A it

1981 - 1982
PARTS LIST

“Note:

QVE, BRUSHED CHROME, 2-BURNER, 4739-2921

“The above part number includes Models

2202K and 2202L.
See also Coppertone Stove.

CODE

PART NO.

2202K503 Burner Box Ass'y, Model 2202K
22021503 Burner Box Ass'y, Model 22020

2202-819 RighT Burner, Both Models

7507-850 Left Burner, Both Models

Number not Assigned

9902A5%361 Burner Valve, Both Models

5502K5271 Manifold Pipe Ass'y, Both Models

2208K357 Inlet Bushing

Cof~d OB LRI

2702K5921 Throw-in-Bag, Model 2202K
220215921 Throw-in-Bag, Model 22020

27205A3%71 Knob, Early Models

2202K3371 Knob, Model 2202K

220213371 Knob, Model 2202L

Note: Knobs are interchangeable, but
different appearance and size.

10

2202A3391 Grate

i1

2208-3441 Grate Clip Pkg.

821-121 378" Flare Nut, Model 22021

15

2202L1051 Cook Top, Brushed Chrome
471406051 Cook Top, Brushed Chrome

Note: Stove Cover, Stainless Steel
Not Shown--See Galley

NOTE:

Parts diagra
Three-Burner
Two~-Burner S
used in all
Campers.

is for a
Stove.

Toves are

Pick=-Up

COOK STOVE, 4739-2871

urner. Coppartone, Safari, 43026

CODE

PART NO, DESCRIPTION

4714-4801 Main Top, Coppertone

4714-481 Grate Clip

4714-4821 Grate

4714-4831 Knob Pan

4714-484 Knob (Round)

4714-4851 Lett Burner

4714-48861 Right Burner

4714~487 Spring Catch

OO0 (SO AR

4714-4881 Valve

4714-490 Manifold Pipe

4714-491 inlet Fitting

4714~489 Pressure Regulator

4714-492 Tie-~Down Screw

¥4714-49% Adapter

%Mot shown on Parts Diagram.




1981 - 1982

emal,
: } Gas System
Folding Pick-Up Camper| PARTS LIST Table, Parits Pkg.
“““““““ -
}
l
Optional i
Heater ]
Stove {
= @..‘__,..J
e Reguiator
A 9t
1
7 . \0,
Bottile
Floor
A\
£
s Frame
GAS SYSTEM FOR 1520, 1521, 1620, 1621 CODE  PART NO. DESCRIFPTION
5 4738A633 Gas Bottle Box Ass'y, 1520,1620
CODE  PART NO. . DESCRIPTION 4738A784 Gas Bottle Box Ass'y, 1521,1621
1 i;igfggg Gas Sgli:e gnfvs ;23?; ;?;? ¥4738-827 Gas Bottle Bracket (Strap) x2
38~ bas | e unly, ; 162 #4731-387 Hex Bolt, xZ
:?006816?4 Bof* (Machine Screw) #x20x1% ¥1201B60% Hex Nut, x2
g7?§_24£uTNSZe;/g;2gTra 1o Hold Bottle Bolt & Nut Used to Hold Straps to Compart.
A TSR 150 5 tade Requ{gfor Vel *4738A634 Door Jamb A.1620 Gas Bottle Comp.
5 T3R50 FTonihs oo L ioe 550 ¥4738-786 Door Jamb A.1621 Gas Bottie Comp.
: = - : T ®4738~260 Screw, #8 Tek, Brown, x12
38-62 Jas L {C or Tubing) 2 2
4 4738627 fﬁ;@§”§2’¥525”§nd ey S ¥4738A6371 Door Ass'y, Gas Bottle Comp.1620
4738ATIT Gés Sunply Line, 1521, 1621 ¥4738-7881 Door Ass'y, Gas Bottle Comp.1621
$1201-870  Clamp ;? 3/8 *¥4730E213 LP Gas Decal
¥4739-460 Screw *é *4733A%88 Flared Plug Ass'y, 1520, 1620
%4733-412 Grommet--must be split prior 6 4759-2871 Stove, Safari, 2-Br. Copperfone
to ass'y--Protects tubing that (Used on 1520, 1521, and Early
‘ . 1620, 1621)
goes Thru Seat Lid. . : . -
%4734-364 1" Button (Sheel-Metal Plug) 412922921 siove, 2-Br. Chrome, 1620,1621
¥4739-425 Tube Clamp, 3/8" Aluminum 7 475]C6921 furnace, 43128
¥4735-411 Tek Scrow 4738A6551 Furnace Installation Kit
2 = 8 Heater Wires Found in Furnace inst. Kit
9 1215-177 Brass Tee~-Found in Furnace

*Parts not shown on Parts Diagram

Instaiiation Kit.

TABLE, 4738A6001,
TABLE, 4738A7781,

1520

1620,
1621, 1521

CODE  PART NO. . DESCRIPTION
i 4738R2491 Table Top, Egyptian Marble
(1620, 1520) 327 x 24V
4738A9301 Table Top, Butcherboard
. (1621, 1521) 314" x 2247
2 4714-2951 Table Strap, 11V
4720A078  Screw Eve
5 473476251 Table lLeg Ass'y, M2
4720B392 End Cap (on each leg)
4720A1501 Lock Brace Ass'y
4 1201B707 Pal Nut, x2
4730C128 Support Rod, x1
5 4720D402  Lashing Hook
4739-460  Screw
6 1103E1008 Screws—--Used to put legs and
brackets to table top.
7 4733~451 Bracket
4739~460 Screws--Bracket to Cabinet
1103E1008 Screws—-Bracket to Table Top
Note: Parts Diagram not available.

PARTS PACKAGE

4738B665 Parts Kit,
4738D615 Parts Kit,

Note:

COD

Parts Diagram not Available

£ PART NO. DESCRIPTION

1

w100681624 Machine Screw
4738-047 Nut
Used on Gas Bottle Strap

[

19680143 Owner's Manual, 1620
1968D164 Owner's Manual, 1621

4720B5211 Crank Handle

RS APN

4733A3991 Gas Hose
4739A1291 Regulator

I
4738-4881 Keys, M2
4738B6321 Pigrtail

~I v

4748-117 Drain Elbow, 1620 only




Gﬁgg%y éSS'y
1521, 1621

1981 - 1982
PARTS LIST

=
I . P

@

Detail A

4
47388777 Galley, 1621

CODE  PART_NO. DESCRIPTION
1 4738A923 Galley Side, left
2 4714-03%8 High Pressure Hose--Sold by Ft.
The following measurements are
in inches. Cut To lenaglh.

&

2a 22V

26 9"

2c 125"

2d 2"

3 1218-102 Female Push Adapter, x2

4 55%5-615  Check Valve (can use 2235-5151)
5 1218-150 Barbed Tee Fitting

6 A731-305 578" Adjustable Hose Clamp, x6
7 4738A917 Galley Top, 1521, Early 1621

4738R917 Galley Top, Late 1621
4710C0301 Polarware S. S. Sink, Late 1621
471080301 Vol. $.S. Sink, 1521 & Early 1521
*¥4734A80671 Drain Trap )
%4738-374 Drain Hose 27" or 406-00-075-38
Hose, sold per foot
*¥4739-108 Hose Clamp
9 4734-0161 Hand Pump & Faucet Ass'y
%#1103B0814 Screw, x4 (Pump fo Galley)
¥4714-0461 Faucet Pump Repair Kit
*4714-2531 Pump Bottom Cap & Gasket Kit
10 4730C3151 Basket Strainer
%¥4714A0661 Crumb Cup
11 4739~2871 Stove,2-Br. Coppertone, Safari

o]

CODE PART NO. DESCRIPT ION
13 4730B382 Bearing
14 4748-071 Bushing Plate
15 4733~32%9  Nylon Wheel
16 4748~111 Safety Latch
17 4733-339 Nylon Wheel
18 1015B1032 Machine Screw #10~32 x 2"
19 4739-419 Cap
20 4748-112 Open Decal
21 4739-295 Bracket
¥1103E1008 Screw, X3
22 4738A924 Galley Side, Right
23 4738A920 Galley Front, Upper
4738A919 Galley Front, Center
4738A922 Galley Front, Lower
" 24 4738-375 Galley Brackets, x7
25 47388773 Door Ass'y
¥4733-6391 Latch & Strike Pkg.
*1103B0806 Screw
*¥47%9A051 Door Hinge, x2 each door
- ¥47%9-052 Screws, x3 ea Hinge (H, to door)
26 . 4739A050 Door Pull Handle
¥1022B0812 Screws, x2 for Handle
27  ¥*4748~-242 Gas Supply Line
28  *4738A921 Galley Shelf, xI
29 1201B608 Nut

i 1521 & Early 1621
473%9-2921 Stove, 2-Br. Br. Chrome, Late
1621
%4734-396 Warning Decal
*¥4738A392 Galley Stove Caution Decal
12 473%9-2881 Stove Cover, Coppertone

4739-6021 Stove Cover, Stainless Steel
*¥1103E1008 Screws x3 (Cover to Cab. Top)
¥4720A4511 Cover Support Brace
%¥1{03E1008 Screw, x2 (Brace to Gal. Top)

it

¥Parts not shown on Parts Diagram,
See index for page showing Parts Breakdown

Note:

for Stoves, Sinks, Water, Drain, & Gas

Systems.




1981 - 1982 Ass'ys
Folding Pick-Up Camper]  PARTS LIST : 1520, 1620

Detail A
N
\
GALLEY ASSEMBLIES g
A7T38A649 Galley Ass'y, 1520, Early 1620 P
47388649 Galley Ass'y, Late 1620 ="
CODE  PART NO. DESCRIPT ION /l
1 4738A353 Galley Side, Panel, Left ok
7 A738G3551 Galley Top,1520,Early 1620, Used 7

W/Sink, Coppertone, 472003491 ,
4738D3551 Galley Top, Late 1620 (Used with s SEE INDEX FOR PARTS BREAKDOWN.
471000301 S, Steal Sink
¥4738A376 Support Bracket (End), x2
*¥1103E1008 Screw, x2 each bracket
*#4738-379 Angle Bracket, x2 (Rear)
*¥1103E1008 Screw, x2 Each R. Brkt,1520 only
¥4731A1361 Angle (Back of Stove)
3 4720C3491 Sink,Coppertone, 1520,Early 1620
4710C0301 Sink, Polarware,Stainless, 1620
*4734A0671 Drain Trap
®4734~32% Foam Gasket
*4738-374 Drain Hose, 27"

CODE PART NO. DESCRIPTION

8 47308382 Bearing

9 4748-071 Bushing Plate

10 4733-339 Nylon Wheel

11 4748-111  Safety Latch

12 4733-339  Nylon Wheel

13 101581032 Machine Screw, #10-32 x 2F
14 4739-419  Cap

15 4748-112  Open Decal

*4739-108 Clamp (on hose at drain spout 16 4738A352 Galley Side Panel, Right
4 4730C3%151 Basket Strainer 17 4748-085 Galley Front
*4714A0661 Crumb Cup 18 4738~375 Galley Bracket, x9
5 4734~0161 Hand Pump & Faucet Ass'y *1103E1008 Screw, x2 each bracket
*1103B0814 Screw, x4 (Pump to Gallsey) 19 4738A618 Door Ass'y, Complete
*¥4714-0461 Faucet Pump Repair Kit . *47335-6391 Latch & Strike Package
_ *4714-2531 Pump Bottom Cap & Gasket Kit *1103B0808 Screw, Latch to Cabinet
6  1t4739-2871 Stove, 2-Br. Coppertone Safari 20 4738A075 Door Pull
1520, Early 1620--Used with *1103B0806 Screw (Pull to door)
4738C3551 Galley Top 21 4748-084 Galley Divider
+4739-2921 Stove, 2-Br, Br. Chrome, 2202K, 22 4739A051 Hinge, xZ2 each door
Used W/Gal. Top, 4738D3551, 1620 - ¥4738-308 Screw (Hinge to Door)
*¥4734-396 Warning Decal 23  *4738A359 Galley Shelf
7 47%9-2881 Stove Cover for 4739-2891 Stove 24 1201B608 Nut
1520, Early 1620 )

4739-6021 Stove Cover for 4739-2921 Stove
‘Used late 1620 models
¥1103E£1008 Screw,x3(Cover to cabinet top)

*4720A4511 Cover Support Brace *Parts not shown on Parts Diagram.

¥1103E1008 Screw x2 (Brace to galley top) +See index for page showing Parts Breakdown Diagram.
*1203-871 Rivet, x1 Note: See also Drain System, Water System, Gas
*¥4733-401 Stove Cover Latch System.

¥1203-863 Rivet, x2 -
*¥4748-062 Stove Cover Strike
¥1103E1008 Screw (Used on Strike

17




Water System 1981 - 1982

Drain System PARTS LIST
WATER SYSTEM--1520,1620,1521,1621
CODE  PART NO. DESCRIPTION

1 4734-0161 Hand Pump & Faucet Ass'y
*¥4714-0461 Pump Repair Kit
¥4714-2531 Pump Bottom Cap & Gasket Kit

2 4731-3%05 5/8" Adjustable Hose Clamp x6

3 4714-038 High Pressure Hose, Sold by Ft.
3/8" 1.D., 5/8" 0.D.-~The
following is listed in inches
so must be cut to size.

1620 1621

Ba 4 1 2 A

3b 24% 124"

3¢ 2n g

3d 321 22"

4 1218-150 Barbed Tee
2235-.615 Check Valve {can use 2235-5151)
1218-102 Female Push Adapter, x2
4735-2131 Water Bottle, Completfe
+1218-352 Elbow (City fill end of hose)
4714-2521 City Water Fitl, Metal, White
#4737-255 Tek Screw, x3
¥4714~0481 Cap & Strap
10 473%8A461 Foam Gasket

Wi i~d{OW;

WATER BOTTLE, 4735-2131
CODE PART NO. DESCRIPTION (é?)
1 4714A0671 Suction Stem '
%4714~-028 Barb Insert 3/8"(Part of above)
*¥406-00-000-50 Plastic Tube, 16"-~Part of (:::l
4714A0671 Stem N

2 4714~02%1 Large White Cap

3 4735-2131 Water Bottle, Complete
*¥4735C098 Water Decal

4 4714-0221 Small Cap with Tie-On Strap

5 4714-024 Barb Stem & Collar

¥Parts not shown on Parts Diagram.
+Not used on 1621.
NOTE: Also see 1621 Galley.

DRAIN SYSTEM, 1620, 1621, 1520, 1521

DRAIN SYSTEM

CODE  PART NO. DESCRIPTION
1 4720C3491 Sink, Coppertone
(1520, 1521, & Early 1620, 1621)
471000301 Sink, Polarware Stainless Steel . L

(Late 1620 & 1621)
2 4730C3151 Basket Strainer (used on both
sinks)
- ¥4714A0661 Crumb Cup
3 4734A0671 Drain Trap
*¥4734-329 Foam Gasket ,
4 4738-%74 Drain Hose, 27" long, 1620,1520
4748-245 Drain Hose, 25" long, 1621, 1521
*¥4739-108 Clamp -
5 473470681 Drain Spout, 3/4" Barb
¥4737-255 Tek Screw, x2
*¥4738A460 Gasket for Drain Spout
6 4714-0021 Drain Spout Cap W/Plast. Strap

*Parts not shown on Parts Diagram. 18




981 - 1982
Lift Assembly

ARTS LIST | Conlor
[o] ]
7 QD
[ O.B ! [ P 3 N
4738B6741 LIFT ASSEMBLY, 1521, 1621
4738-6741 LIFT ASSEMBLY, 1520, 1620
CODE PART NO. DESCRIPTION CODE PART NO, DESCRIPTION
Ta  4730B0981 Retaining Ring, M12 6 4731-5691 Cable Ass'y, 51%
b 4730F249 Short Pin 7 4738~672 Top Lift Ass'y
2 4715A537 Pulley & Bearing Ass'y, x2 8 4738B673 Bottom Lift Ass'y, 1521, 1621
3 4748-127 Spacer, x4--1520,1620 Only 4738-673 Bottom Lift Assly, 1520, 1620
¥4733-413 Tek Screw, x1 each spacer 9 4733A5901 Cable Ass'y--shorten to 144"
X4748-128 Lift Decal, x2 10 4720A5171 Center Lift Ass'y
*¥4748-131 Trim Strip, 1520, 1620 Only 11 *4720C169 Cable Clip
4 12028263 Spacer, %3 . 12 +%4748-130 Lift Trim, Brown——i" double
5 1201B602  Lock Nut, x3 stick tape at bottom of +rim

*Parts not shown on Parts Diagram 13 *4748—129 Lift Trim, White,1620,1520 Only
+Used only on 1620,1520 (Wrangler) ’
Note: Total lift height adjustment is, Front 554", Rear 564"

CONVERTIBLE COOLER, 5257A709

CODE PART NO. DESCRIPTION
1 5257~5291 Door Ass'y
2 5257A5151 Hinge Plate
®5257-1951 Hinge Support (Door)
¥5216-140  Screw, Hinge Support

5257A111  Leg
111680806 Screw x12--Used to attach| Legs

5257-1181 Lid, lce Container
5257A1171 lce Container, lLess Lid & Faucet
1212-0121 Grommet
5217-5801 Faucet Complete
*¥5500B8263  Nut, Faucet

9 5257-1101 Drip Tray
10 5257-1821 Latch & Pivot
11 5257-1141 Small Tray, x2
12 *8B247 Lacquer, Beige

QO SO P N

*Parts not shown on Parts Diagram.

&7  SPECIFICATIONS: Beige, Height 26 1/4Y%,
< Length 17 1/2", Width 15 3/4",
Capacity 68 Quarts.,




1981 - 1982
PARTS LIST

Whitiletree
Crank and Sprocket

?@ﬁéing Pic k=U Camper

Detail B SEE DETAIL A& B

WHIFFLETREE AND RELATED

PARTS, 1621,1620

CODE  PART NO. DESCRIPTION CODE  PART NO. DESCRIPTION
A 4720B1481 Roll Pin, M5 10 4739-516  Separator (Sold in 4714B6371)
2 4738-6661 Whiffletree, Complete 11 1204B123 Cotter Pin, x2
3 4748-070 Thrust Nut Holder 12 4715A537 Puliey & Bearing
4 4720A2421 Thrust Bearing 13 4720F 1561 Long Pin, M2
5 47208238 Thrust Nut 14 4732C367 Pulley Bracket
6 4748-113 Chain, 58 1/8" Long,1520,1620 15 4720C157 Pin, Short, x8
4748R113 Chain, 614" Long, 1521, 1621 16 1204B108 _Cotter Pin
*4730A3811 Connecting Link=-all models 17 4748~-079 Guide Channel
7 A47308384 Sprocket 4748A079 Guide Channel
8 4720B109 Bearing 4730A165 Caution Decal
9 4739-010 Plate

v*ParTs not shown on Parts D

%agram.

.CRANK & SPROCKET ASS'YS
4739-669 Crank & Sprocket,1520,1620
47%39A669 Crank & Sprocket,1521, 1621
CODE  PART NO. _  DESCRIPTION
1 4748-064 Whiffletree Extension
e 4748-082 Bearing Support
3 1202-282 Washer
4 4748-125 Washer, x1,i1620,1520, Only
1202~282 Washer, x4,1621,1521, Only
5 472081481 Roll Pin, M5
6 4730B384 Small Steel Sprocket,1520,1620
4730B385 Sprocket, 1521, 1621 Only
7 4748-108 Bushing
8 4730B382 Bronze Bushing
9 4748-083 Sprocket Plate, 1620, 1520
4748A083 Sprocket Plate, 1621, 1521 Only

20




Folding Piﬁﬂ(- Ca per

1981 - 1982
PARTS LIST

i
Bec! Meverlck

BED ASSEMBLIES, 1521, 1621
4738-795 Bed Ass'y, Curbside, 1521, 1621
4738A780 Bed Ass'y, Roadside, 1521, 1621
CODE  PART NO. DESCRIPTION
1 4738B491 Bed Trim, Right
2 4738B452 Window, Roadside (4738A780)
4748-160 Window, Curbside (4738-795)
*¥4741-821 Tek Screw, Stainless Steel, x18
*4738-291 Caution Tag (Don'#® si+ on Window)
3 A738AB88 Bed Trim, Jop :
4 4738B49Z Bed Trim, Left CODE  PART NO. DESCRIPTION
5 L J738R638  Bow Bracket Ass'y, x2 17 4738-6801 Bed Panel-—For 4738A760 R § Bed
12018602 Nut x4 . ., 4738-6841 Bed Panel-—for 4738-795 C S Bed
. 102082032 Bolt, x4 (5/16"-18 x 2 *4723-083 Canvas Retaining Strap, x3 --all
6 4738-682 Bed Cable Ass'y, x2 ¥4738A260 Tek Screw--Only 1521 Bed
*¥1006B201 Bolt (5/16-18x5/8") ¥1202B026 Washer--Only 1521 Bed
*¥1202B102  Washer *4723-084 Bed Strap—-1521 Models only
*12018602  Nut, #5/16-18 ¥4738A260 Tek Screw
7 4738-2781 Lower Canvas Support Assly ¥4714-6421 Trim Tape, Sold by Foof
*1014B1006 Screw, x2 (#10-24x3/8") ¥4748-185 Trim Tape (Curved Section)
8 4738-6921 Upper Canvas Support Ass'y ¥4748-221 "Coleman" Logo, White, Borderless
see Code 16 for Lashing Hook 4748-254 Caution Decal, Roadside Bed
9 4748-250 Bed Spacer, x4 on bed ‘4738‘209 Refueiing Deca |
10 4748-159 Bed Hinge Fin, Short 18 4738-687 Bed Cable Ass'y~—Same as C.16
11 4748A256 Atuminum Strip, x2 19 4748-200 Trim Extrusion
*1103E1010 Screw, X]Z' ' ¥1103E1010 Screw, x18
406-00-000-91 P Strip, 33z", x2 *406-00-000-92 Brown Viny! Seal Extrusion
12 +t4723A6251 Mattress Ags'y 20 4748-150 Bed Hinge Pin, Right
4723A0071 Mattress Caver (72"x24"x3" ' ¥4748-165 Spring
13 +4723-6911 Window Cushion Ass'y ; 7
4723A0111 Cushion Cover, 35 9/16 x194" x3v 2| 77330685 Support Bracket Ass'y 1621
14 *47388687 Support Bracket Ass'y, Rgt. 1621 *1032B1632 Bolt, x2
*}ggég?giz hut, x2 4738A6B6 Support Bracket Ass'y, 1521
2 Bolt, x2 *12018602 Nut, x2
4738A687 Support Bracket Ass'y, Rgt. 1521 *12028775 LockWasher «2
:}gg;gggg ?“*' x2 ) ¥1032B1632 Bolt, x2
*1039B1032 Book Washer], x 22 ¥4738-430 Center of Gravity Decal
ol T, 23  *4738A319 Butterfly Catch
15 4738“"679 ange Bracke"‘ ASS'y *1015E1036 SCreW
:101581032 Machine Screw *12028026 Washer
16 ;383%2&; QSZhing Hoak, x2 ea. U.Canv.Supp *Parts not shown on Parts Diagram. y
¥1203-864 Rivet ’ ’ 1Cushions are made of Quail Color Russet (Solid)
- ; — ae Olefin, (811-54-002-28),




Bed, Wrangler 1981 - 1982 molg
PARTS LIST Folding Pick-Up Camper

BED ASSEMBLIES
4738C639 Bed Ass'y, Curbside, 1520, 1620
4738C640 Bed Ass'y, Roadside, 1520, 1620

CODE  PART NO. DESCRIPTION

1 4738A491 Corner Trim, Left -
*4739-291 Washer, x5 CODE PART NO. DESCRIPTION
¥4739-290 Screw Cap, x5 10 14723C5621 Cushion Ass'y, Bottom
*1103A1012 Screw, x5 4723C6551 Cushion Cover, 884" x 9 3/4'"x3"
2 473%8-638 Bow Bracket Ass'y, x2 11 4720A143  Lock Bracket
*¥1020B2048 Screw 5/16-18x3", x2 Ea. Brkt. ¥1103B1016 Screw, x2 Each Bracket
*¥1201B602 Nut,5/16~18, x2 ea. Brkt. ¥1203B221 Rivet--lLower Brkt to Lg. Brace
3 4720A1501 Lock Brace, xZ 12 4738B293 Window Trim, Short x2
4 Included in Code 3 *¥4737A240  Screw
5 4738A2781 Lower Canvas Support Ass'y 13 4738B292 Window Trim, Long, x2
*¥1014B1006 Screw #10-24x3/8", Holds Lower ‘¥4737A240 Screw
Canvas 1o Bracket. 14 4738-272 Bed Hinge
*1006B1624 Bolt 1/4-20x14"-~Attaches Lower *1103B1016 Screw, x8 -~ Hinge to Bed
‘ Canvas to Lock Brace. 15 4738A289 Bed Support Chain
*¥1201B603 Nut 1/4-20--Attaches Lower *¥1006B2010 Bolt, 5/16-18x5/8"--Chain to Brkt.
, Canvas to Lock Brace. *1202B043 Washer
6 4738A2771 Upper Canvas Support Ass'y ¥1201B554 Acorn Nut, 5/16-18
*¥4733-411 Tek Screw, %2 on Canv. Support #4738-670 Chain Bracket Ass'y
7 +4723C5631 Cushion Ass'y, Top (Bed) *4738-260 Tek Screw, x4
472306541 Cushion Cover, 884" x4x" x3" 16 Number not assigned
8 1472305641 Cushlon Ass'y, Slde, (Bed) 17 4723-5391 Chain Cover, x2
4723C6531 Cushion Cover, 204" x13{" x3" 18 4714A2701 Bed Wood & Skin
9 +4723C5651 Cushion Ass'y, Window (Bed) 19 4738-430 Decal (Gravity Decal)
472306521 Cushion Cover, 48" x 134" x3" Continued on next page

722




ang, 1981 - 1982 " Canvas Supppori

Folding Camper PARTS LIST - Cabinets

BED ASSEMBLIES CONTINUED, 1520, 1620

CODE  PART NO. DESCRIPTION CODE  PART NO. DESCRIPTION
20 4720D402 Lashing Hook, x3 (Plastic) 26 4738-262 Latch Plate, x2
¥1103B1016 Screw, x3 27 4715C5051 Top Latch x2--~See Code 26
21 4738-2092 Decal, (Refueling) : *¥1103B1016 Screw, x4 each Latch
22 406-00-000-97 "D" Seal, 5 Ft. per Bed 28 4738-396 Sc. Cover 414Y--lUse 4738-3951
23 4738A492 Corner Trim, Right 29 © 4738A2751 Window, Curbside
*¥4739~291 Washer, x5 4738A2761 Window, Roadside
*¥4739-290 Screw Cap, x5 *1103B0814 Screw (Window to Bed)
*1103A1012 Screw, x5 . 30 4738-291 Caution Decal (Sit on Window)
24 4738-397 Bed Guide 31 4738-273 Bed Trim, Top
*1006B2010 Bolt, 5/16-18 x 5/8" *¥1103E1008 Screw
*¥1202B102 Washer 32 x4738-308 Screw #6x3" Phillips Pan Hd.,
*¥1201B602 Nut, #5/16~18 Antique Copper Color, x24

25 4738-400 Sc.Cover 12 5/8"--Use 473%8-395] 33 *4737-283  Sealant, White, Tube
Note: 4738-3951 contains 3 Pleces 41 5/8"

*Not shown on Parts Diagram.
tCushions are Quail Color Russet (811-54-002-28)

CANVAS SUPPORT ASS'Y, 4738-6911
CODE  PART NO. DESCRIPTION < lHUﬁh_ﬁD:D

1 4714-5491 lLock & Key Package ‘
2 4738-260 Screw , \

CURBSIDE, 4738B614 CABINET ASS'Y, ROADSIDE, 4738B613
é@féﬁ“ﬁf%“??allable e: Parts Diagram not availabie

Note:
CODE PART NO. DESCRIPTION CODE PART NO. ) DESCRIPTION
1 4748-066 Cabinet|Top, Small 1 4738B336 Cabinet Top, 17"x23 7/8"
4748-065 Cabinet ! Top, Large Distressed Elm P. Board
1103B0806 Screw, x3 Sm Top, x10 Lg. 1103B0806 Screws, x6
2 4738A773 Door Ass'y 2 4720A0721 Cooler CIips, MZ, x4
4739A075 Door Pull | 4739-460 Screw, #10-5/8"
1022B0812 Screw 3 47388626 Door Ass'y
4739A051 Door Hinge, x2, Ant.Brass 4739A051 Door Hinge, x2
1203-895 Rivet,x4(Hinge to Cabinet) 4738-308 Screw, x3 ea Door (Hinge
4738-308 Screw,x2 ea Hinge, (Hinge to Door)
to Door) 1203-895 Rivet, 1/8", Black x2 ea
4733-6391 Latch Package , Hinge (Hinge to Cabinet)
1203E248 Rivet(Latch to Cabinet) 4 4739A075 Door Puil
1103B0806 Screw (Liatch to Door) 1022B0812 Screw
3 4748-074 Cabinet |Side, Right 5> 4733-6391 Latch § Strike Pkg.
4748-099 Table Channel 1203E248 Rivet, x2 (Latch to Sup.)
4733-060 Rivet, %3 1103B0806 Screw,x1 (Latch to Door)
4748-105 Velcro Table Strap(Purchased) ~ 6 -4733D0541 Latch Support
4738-264 Fir. Strip 4733-060 Rivet, x4
4739-291 Washer, |x2,(strip to S.P.) 7 473BA333 Cabinet Side
110380806 Screw,x2 8 473BA807 Cabinet Front, Left
4739-290 Cap 4738A804 Cabinet Front, Right
4 4748-076 Cabinet [Front, Lower 4738-337 Seat Supp. Strip 7 17167 3
4748-078 Cover Plate x 1 1/2v ' e
4733-411 Tek Screw, x2 4748-118 Angle T :
s 4734-377 1" Snap Bushing 4733-060 Rivet, x2, on Angle

4748-081 Cabinet Front, Center
4748-077  Cabinet Front, Right
4748-069 Cabinet Front, Left
4748-118 Angle, short cabinet
4733-060 Rivet, x2

7 _4748-075 Cabinet Side, Left

o




1981 - 1982
PARTS LIST

Furnace ST-200 Folding Pick-Up Camper

NOTE: This Furnace can be serviced, ot
parts obtained from your local
Coleman authorized Sales § Service
Center for Coleman Heating § Air
Conditioning.

*K PARTS NOT USED ON
4737C6921 FURNACE

a4




1981 - 1982
PARTS LIST

gFﬁrﬁ@ce Cont.
{ Rivels

Folding i@%sUp Camper

4737C6921 FURNACE, PIEZO LIGHT (4312B729)

12,000 BTU, 12-VOLT DC
CODE PART NO. DESCRIPTION CODE PART NO. DESCélPTION
1 4312-3221 ThgrmosTaT, W-R #1D30, Brown, 26 4312-638 Wire Bundie
Adj. A?f~ - 5 27 1204~035 Snap Bushing,! 1 1/4" Dia.
2 4312-3081 Fan Switch C-~125% 0-100 28 4312C5881 Front Panel, Dark Brown W/Kncb,
3 4312A3019 Motor 12V DC 1.4 AMP Latch, and Brackets
VMC #287~125 29 4312~3201 Knob and Latch Pkg.
4 4312-3051 Fan Blade 5 5/8 D. 40° P. 30 4312C561 Use 4312-327]
> Biade Torin #0UH5740-5 31 1215-415 Half Unjon--Brass
5 4312-3591 Limit Switch 0-210° C-170° 39 Number not Assignad
TOD #60711-201036 33 4312K007 Pipe Niople 8 x 14" L
6 9210-3141 Thermocouple 24" C-C #2500624L 34 1210~001 qucw 988 o 18 =
7 4312-5241 Pilot Burner W/Orifice, 25 4312-628 Wire Bundle
Electrode & Insulator 36 4230~-362 indicati Pl
8 9969A0101 Pilot Orifice, .010 37 Number not XS;?:{];SQ e
9 4312-1541 Pilot Tube, Formed 38 Number not Assigned
10 1204-036 _Snap Bushing 1 5/8" 39 Number not Assigned
11 4312~-145 Valye Cover ; 40 4312-148 Retainer (Valve Cover)
12 4312-3231 lgniter, Panasonic #EF|-AAZ5 41 2228-364 Coleman Logo
13 4312K6001 Cut Off Element 42 431286311 Vent Acety anoen
14 431283501 Gas Valve 1/4 In & Ouf BTt s Ass Y S0
15 437285021 Burner Door W/Cap, Glass and | —3——4e12=020 ﬁgiivgo{$gr4f;§A§§};Ag§?§
Gasket n
16 4512A1991 Gasket Pkg., Br. Door & Pilof  —2 el sont tood for 451246511
17 4312-5121 Cap & Rod Ass'y T a312518 s Sl
= H i ; =
;g 22;502321 gziggg‘isségg?; 48 _t¥4316-611 Service Adaptel Plug (Acc'y)
o5 TSR T T *4738A6551 Furnace Kit (Accessory)
eal Exchanger W/Burner Door &  Nare =73 75a31T Vert Te found in the
Gasket ) : : P
55 4312-3971 Burner W/ATF ShiTTar Furnace Installation Kit., I+ is also
22 9904-0381 Orifice, .038 L a0 ancessory.
23 Number not Assigned ISh’p from Wichita only. ;
52 4312-5261 Junction Box, Comp. Parts not shown on Parts Diagram.
25 4230-3611 Toggle Switch, On/fo

1= b= =

c”:l.rb*L
|

D 8 Truss - Dome . -
TOT e comen R PP sz s e
RlVETS«—THgéE;MAY BE PURCHASED FROM YOUR LOCAL HARDWARE STORE,
BODY HEAD HEAD LENGTH HOLE
RIVET NO, DIA. DIA. TYPE nn GRIP RANGE REQ'D | TYPE USED ON
HBH HCH
1203-855 1/8 7/32  |{Truss 7/32 L065 - 125 . 129 Alum. [Stove Latch, S Dr Spring
1203-863 5/32 .255 Dome .470 046 - 250 . 166 Alum. 1Sc D, Hinge, S. Latch cover
1203-864 3/16 . 336 Dome .530 .062 - ,250 . 199 Alum. |D, Storage Hinge, door catch
1203-865 3/16 .342  |Dome .720 . 187 - 437 . 199 Alum, [ Top Strike
1203-867 1/8 .205 |C.S. 15/32 .093 - 250 .136 Alum. |Fasteners, 1226D153
1203~-871 5/32 . 245 C.S. .530 Up to ,302 . 166 Alum, | Cover Support
1203886 3/16 625 |Truss . 968 500 - .781 . 199 Alum. 'Holds chain fo seat
Dark Brown
1203-895 1/8 .215 | Dome .400 .031 - .187 . 136 Alum Black - Hinge to Cabinet
'1203-925 .490 .600 125 - 187 . 245 Plastic  Protects door
12038221 3/16 .370 | Oval 7/32 . 199 Steel | Lower Brkt to Lg Brace
1 1203E248 1/8 .214 | Oval 7/32 . 129 Brown | Latch 1o cabinet & Support
1:A733-060 3/16 .375 | Truss .530 .062 - .250 .199 Alum. | Cabinets, Table Channel,
Brown | Latch Support
L. 534-015 . 187 .375 | C.S. .575 Alum. | Vent Garnish(Closed End Rivet)
4734-186 /18" .380 | Truss .720 . 199 Alum. | Seats, [Top Corners
Brown |

NOTE:

REFLECT ALL RIVETS IN THE PARTS CATALOG.

RIVET THAT [S NEEDED,

THIS TABLE REFLECTS THE GENERAL USAGE OF THE RIVETS USED IN OUR FOLDING PICK-UP CAMPERS.
PLEASE REFER TO SPECIFIC ASSEMBLIES

IT DOES NOT
TO FIND ANY SPECIFIC

P




|
i

981 - 1982

Screws, Bolis, © olelga >
Lock Nuts PARTS LIST Folding Pick-Up Camper
SCREWS AND SMALL BOLTS-~LISTED IN THE CATALOG THAT MAY BE PURCHASED FROM YOUR LOCAL HARDWARE STORE:
PART NO. DESCRIPTION SIZE _USED ON
100681624 Balt (Machine Screw) Hex Hd.: #1/4-20 x 1 1/2" Canvas to Lock Brace; Gas Botfle
Strap
1006B2010 Bolt (Machine Screw) Hex Hd.] #5/16-18 5/8" Chain To Bracket; Bed Ass'y
1014B1006 | Sheet Metal Screw #10-24 x 3/8" Lower Canvas to Bracket
1015B1032 Machine Screw #10-32 x 2" Hinge Bracket Ass'y (Galley)
102082032 | Bolit #5/16~18 x 2" Bow Bracket Ass'y
1020B2048 | Machine Screw, Phillips Hd. | #5/16-18 x 3" Bed Bow Bracket
102280812 Machine Screw, Phillips Hd. #8-32 x 3/4" Door Pull, Galley Handle
1032B1632 | Bolt, Flat, Phillips Hd. #1/4-20 x 2" Support Bracket Ass'y
1103A1012 Screw, Tapping, Phillips Hd.l #10 x 3/4" Galley, Bed Ass'ys, Safety Latch
1103A1018 Screw, Tapping, Pan Hd. #10 x 1 1/8" Sc. Door Hinge, Door Storage Hinge
1103B0806 | Screw, Tapping, Pan, Recess.| #8 x 3/8" Latch to Door; Cabinet Top, Door
' Pull
110380814 Screw, Tapping, Rec. Hd. #8 x 7/8" Chain Latch, Window, Pump to Gal.
110381012 Screw, Tapping, Rec. Hd. #10 x 3/4" Hinge to Door, Door Flap, Vent
Larnisn
1103B1016 | Screw, Tapping, Pan Rec. Hd,] #10 x 1" Lashing Hooks, Bed Latch, Hinge to
Bed
1103E1008 | Screw, Tapping, Pan Rec. Hd,| #10 - 1/2" 4738-305 Hinge, Galley Brkts.,
legs & Brkts. to Table, Strikes,
Utility Plate Cover, Cover fo
Cabinet Top ‘
1103E1010 | Screw, Self-Tapping #10 ~ 5/8" Trim Extrusions, Cooler Clips
1114B1020 | Screw, Flat Head #10 -~ 1 1/4" Cabinet Ass'y
1116B0806 | Self-Tapping Screws,Truss Hdi #8 - 3/8" Used to attach Cooler lLegs
1192B102 Tek Screw, Phillips Pan Hd. | #10-24 x 1 1/4" Butterfly catch on Screen Door
4720A344 Shoulder Bolt, Hex Hd. 1/4-20 Door Bracket on Top
4731387 Cap Screw (Hex Hd. Boit) 1/4-20 x 1/2" Gas System )
4733-411 Tek Screw, Phillips Pan Hd. 1/2-16 UNC #10 Canvas Support, Gas Systems, Lift
Brackets
4733-413 Tek Screw, Phillips Pan Hd. 3/4-16 UND #10 Lashing Hooks
4734-234 Tek Screw, Phillips Pan Hd. #6-20 x 1/2 Brown Top Ass'y
4737-255 Tek Screw, Phillips Pan Hd. #8-18 x 5/8" Front Window, City Fill, Drain
4737A240 Screw #6 x 3/8'" Black Door Curtain Track, Window Trim
4738~260 Tek Screw, Phillips, Round, #8-18 x .62 Brown Chain Brkt. Ass'y, Installing frim
Washer Head Strips
4738-308 Secrew, Pan Hd. #6 x 1/2, Ant. Copper| Mattress on Bed, Hinge to Door on
Cabinet
4739-052 Screw . #6 x 3/8, Ant. Copper| Cabinet Door Hinge
4739460 Screw, Phillips Pan Hd. #10 - 5/8% Bed lLatch on Door, Cooler Clips,
Gas System, Brkts. fo Cabinet
4741-821 Tek Screw, Hex Washer Hd. #8~18 x 1/27 Windows
THE ABOVE TABLE REFLECTS THE GENERAL USAGE OF THE SCREWS USED IN OUR PICK-UP CAMPER. IT DOES NOT
REFLECT ALL SCREWS IN THIS PARTS CATALOG. PLEASE REFER TO SPECIFIC ASSEMBLIES TO FIND ANY SPECIFIC
SCREW THAT 1S NEEDED.

LOCK NUTS, PAL NUTS, ACORN NUTS

THIS TABLE REFLECTS THE GENERAL USAGE OF ]
REFLECT ALL THE NUTS IN THIS PARTS CATALO

YOU NEED.

o

Do

THE NUTS USED IN OUR FOLDING PICK-UP CAMPERS.

12018511 Hex Nut #10 - 37 Hi '

12018554 Acorn Nut 5/16-18 B;QQ§SS:$CKG+ Rosy

1201B602 Hex Lock Nut 5/16-18 Bow Brkt. Ass'y, Lift, Support
B . !

1201B603 Hex Lock Nut 1/4-20 GQZTSyQiZmY Dggg giiie Bed

12018695 | Keps Nut #10 - 24 Sink fo Galley Top

1201B707 Pal Nut /4" Support Rod on Table

4738047 Nut 1/4 - 20 Gas Bottle Strap

IT DOES NOT

PLEASE REFER TO SPECIFIC ASSEMBLIES TO FIND THE NUT THAT

o




oiema
Folding Pick-Up Camper

1981 - 1982
PARTS LIST

Top Assemblies

TOP ASS'Y, 4738A7741, 1621
TOP ASS'Y, 4738C6241, 1620

21

CODE  PART NO. DESCRIPTION
i 4738A326  Top Panel Insert
2z 4738A322 Top Channel, Side, x2
4738A902 Top Channel, Side, x2 USED
3 4737C5911 Light Ass'y Al CODE  PART NO. DESCRIPTION MODELS
¥4714B0891 Square Plastic Lens
*¥4734-238 Connectors, x4 NOTE: The following are not shown on diagram. -
#*4738A625 Light Harness Extension 1620
*4738A685 Light Harness Extension 1621 19 ¥4738A671 Top Bracket All
, ¥1204-040 Grommet,3/8" (Light Harness)All *¥4733-411 Tek Screw 1620
Y4 4738A3281 Roof Vent Ass'y (22"x14"™)  Al} *4738~260  Screw 1621
: ¥4733A475 Decal (Vent) 20 *4738A329 Trim Strip (Stapled to Top) 1620
*4714-2571 Raiser (Vent) FOR _SCREEN DOOR ATTACHMENT
5 4738A3381 Vent Garnish All 21 *¥4748-101 Door Storage Hinge 1621
*¥1103B1012 Screw, x4 ¥1103A1012 Tek Screw, x5
¥4734~015 Closed End Rivet *1202B040 Washer, x2
Note: Seal with 1x1/8 Sealant Top *¥1201B603  Nut, x2
Saturated Foam (Vent) *4720A344  Shoulder Bolt, x2
6 4738-330 Seal Strip, Short, x2 All 22 *1226D153 Fastener (Turns Key) Al
7 4738-331 Seal Strip, long, x2 Al ¥1203-867 Rivet, x2
8 4720A0721 Cooler Clip, M2 Al 23 *4748-183 Canvas Support Bracket, x2 1621
9 4723B5791 Door Storage Flap All *4738-260  Screw
*1202B269 Washer 24 *4723-081 Canvas Retainer Strap, x2 1621
¥1103B1010 Screw 1621 *4723-082 Canvas Retainer Strap, x4
*1103B1012 Screw 1620 *¥1203B026 Washer
*4730A354 Stud, x3 All *4738-260  Screw
10 4738A%900 Sandwich Panel 1621 25 *4723-094 Pull-Down Strap, x4 1621
4738-323 Sandwich Panel 1620 %1202B269 Washer, x4
11 4738-327 Top Corner, x4 Al *4738-260 Screw, x4
12 4738-321 Top Channel, Front & Rear 1620 26 *4748-202 Trim Extrusion (Center) 1621
4738A901 Top Channel, Front & Rear 1621 ¥4748-203 Trim Extrusion
13 406-00-000-97 "D" Seal, 30 Ft. 1620 ¥4741-350  Aluminum Rivet
406-00-000-97 "D" Seal, 26 Ft. 1621 *406~00-000-92 Vinyl Extrusion, Brown
NOTE: Used around perimeter of Top. 27 *4748-2071 Drip Cap 1621
Glue with 3M Contact Adhesive. *1203~874 Rivet, x2? (Ends)
Caulk with Rubber Sealant. X4738-260 Screw, x8
14 Number not Assigned 28  *4734C236 Angle, x4 All
15 4714-2761 Flexible Vinyl Extrusion 1620 *4738-260 Screw, x4 each Angle
16 4738B324 Top Panel Insert, x2 1620 29 *4748-201 Trim Strip (Across Top) All
17 4715-2091 Strike, x4 1620 % ﬂ '
¥1203-865 Rivet, x2 Parts not shown on Parts Diagram.
4748-182 Top Latch Bracket, x4 1621 TNOTE:  Replacement Top is shipped less Vent and
%4738-260 Screw Vent Garnish.
4741-6041 Top Latch (Without Lock) 1621
4715C5051 Top Latch 1620 Where 1620 is used it is implied that it is
18 4738B324 Top Panel Insert (Side) 1620 used also on 1520. The same with +he 1621.
*4748-110 Corner Divider, Short, x4




TADM N

CENR

4

-

Q2

THE COLEMAN COMPANY, INC,
CAMPING TRAILER DIVISION
SOMERSET, PENNSYLVANIA 15501

28




